IN—YI) X K
PARTS LIST

LCWN-28BL

=1

SEIKO SEWING MACHINE CO., LTD.







B X

CONTENTS

Page
E*ﬁs J:*}is *ﬁimﬁlﬂ\_ """"""""""""""""""""""""" 17 2
FACE PLATE, ARM TOP COVER, ROCK SHAFT COVER
5N = 3, 4
THREAD TAKE-UP LEVER, ARM SHAFT
BUMZME e 5, 6
FOOT LIFTING LEVER, PRESSER BAR
ﬁ?s -FEH ________________________________________ 77 8
HOOK, HOOK DRIVING SHAFT
BEULE FEYBE  ceeeeoeeoeeoeeeeoeeeeeeoeoeeee 9,10
FEED BASE, FEED ROCK SHAFT
BHEL A MBI coooeeeceeoceeeeeoceeoeeee 1,12
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT
RAF e 13, 14
THREAD TENSION
BETEB 0 e 15, 16
KNEE LIFTER MECHANISM
O 17 5 e 17,18
BELT GUARD
HBE e 19, 20
ACCESSORIES
B—UBE e 21

GAUGE PARTS




FACE PLATE, ARM TOP COVER, ROCK SHAFT COVER




ER. £k, #EEhh/ \—
FACE PLATE, ARM TOP COVER, ROCK SHAFT COVER

No. [SFmmES | EH % DESCRIPTION
PARTS NO.| QTY

1 [34702 1 |ER FACE PLATE

2 18093 1 (@R SCREW 9/64X40

3 (19098 1 |EHRLCF) SCREW 9/64X40

4 113436 1 [iE BED HINGE

5 13440 8 |HRFEIEHRLC SCREW M6X1 L=12

6 |17602 1 | EHk ARM TOP COVER

7 15007 7 |4l SCREW 9/64X40 L=10

8 (11007 1 H=ERER OIL LEVEL INDICATOR

9 15004 1 | ER—FyEx GASKET

10 36708 1 |RKFEhH/N— THREAD TAKE-UP COVER

11 [6031-02 1 [#al SCREW  11/64X40 L=9

12 (15057 1 [f4mERA VIl OIL REGULATING DIAL

13 (8009 1[4l SCREW

14 (15061 1 [fAhERE Y OIL REGULATING PIN

15 (15058 1 |6 mE B &R OIL REGULATING STUD

16 |15059 1 |#8mEmR TS OIL REGULATING STUD SPRING

17 (10551 1 | Rz THREAD TAKE-UP LEVER OIL GUARD

18 (3052 1[4l SCREW 9/64X40 L=45

19 15086 1 |mEAERIER OIL CONTROL SPRING

20 (15007 1 [#al SCREW 9/64X40 L=10

21 (11142 1 [Ty — WASHER

22 11004 1 [imEAEIHSHY OIL REGULATOR

23 (10597 1 [#al SCREW 1/8X40 L=3.3

24 [15034C 1 |EZ—)LFa—T - miStE OIL TUBE AND OIL WICK COMPLETE

25 [13754C 1 |[EZ—ILFa—T-hisH OIL TUBE AND OIL WICK COMPLETE

26 (30022 1 o527 OIL TUBE CLAMP

27 (15087 1 |[Ez—ILA4TH#Z OIL TUBE RETAINER

28 (6333 1 [#al SCREW 9/64X40 L=6.5

29 (13755 1 | EEhREARILEAR/NAT OIL PIPE

30 |13335 1 |R—TF35 HOLE PLUG

31 (30046 1 |[7—R$g1EHAL SCREW M4X0.7 L=4

32 (48005 1 |#EEhD/ N — ROCK SHAFT COVER

33 (15036 1 |gEE HINGE

34 (6339 6 |EFEIEHHBL SCREW 1/8X44 L=4

35 (20007 1 |#EEhH/ A—\ R ROCK SHAFT COVER SPRING

36 100206 2 |lEHRL SCREW 1/8X44 L=6

37 (48013 1 |EEHE COVER FIX STICK

38 (4137 2 |EE#EFVE NUT M4

39 (15038 1 [Rby—T LA RUBBER

40 (13006 1|8 BED CLAMP

41 (19403 1 |BiEHHRL SCREW 1/4X28 L=5.4

42 (13388-A 1 [#ARILE SCREW M6X1 L=20

43 (13008 1 [T7yiv— WASHER

44 |13661 1 |[ELiRE&\E)1/4) SLIDE PLATE (RIGHT), (1/4)

45 (13672 1 |ELIRERN(GRDA/4) GUIDE PLATE (RIGHT, FRONT), (1/4)

46 (13673 1 |ELIRERAER)1/4) GUIDE PLATE (RIGHT, REAR), (1/4)

47 (13023 4 |l SCREW 3.4X36 L=8

48 (13652 1 |&HHR(1/4) THROAT PLATE, (1/4)

49 (13710 2 |4l SCREW 11/64X32 L=10

50 13660 1 |ELIR(E)(/4) SLIDE PLATE (LEFT), (1/4)

51 |13670 1 |ELIREAN(ERD(/4) GUIDE PLATE (LEFT, FRONT), (1/4)

52 (13671 1 |[ELIRER(ER)(1/4) GUIDE PLATE (LEFT, REAR), (1/4)

53 13384 4 |fl SCREW 9/64X40 L=8

54 113684 2 |28 —wEENR CYLINDER SIDE PLATE

55 |6031-02 10 [#al SCREW 11/64X40 L=9

56 (13686 1 [ HE—hn— CYLINDER COVER

57 (13073 2 |EFEY PIN

58 (13691 1 [PUvs—24 HOOK SADDLE (LEFT) BASE

59 113687 2 |4l SCREW 13/64X32 L=72

60 190625 2 |Ty— WASHER

61 113829 1 | FER7YLS HOOK DRIVING SHAFT BEARINNG




R, Loh
THREAD TAKE-UP LEVER, ARM SHAFT

=

DUCTNRY, 0y

N

AN




R, LB
THREAD TAKE-UP LEVER, ARM SHAFT

No. [SFmmES | EH % DESCRIPTION
PARTS NO.| QTY

1 [15013 1 | RFEEY THREAD TAKE-UP LEVER HINGE STUD

2 17098 1 [lkHHL SCREW M6X1 L=8

3 11042 1 | RXEE RS OIL WICK

4 116404 1 |X#HE THREAD TAKE-UP LEVER

5 |15026 1 | RfEfaE THREAD TAKE-UP LEVER DRIVING STUD

6 [10728 1 | REEEHS OIL WICK

7 110528 1 |&#EI529 NEEDLE BAR CONNECTING LINK

8 (10523 1 |§EIZ0EY NEEDLE BAR CONNECTING LINK STUD

9 10524 1 [lkHHL POSITION SCREW 6.75X24 L=6.5

10 (70016 1 [lkHHL SCREW 6.75X24 L=45

11 (10726 1 |$tEOZ OB S OIL WICK

12 |36006 1 950 9F—2avhi NEEDLE BAR CRANK

13 |10521 1 |[BIERDHL POSITION SCREW 6.75X24 L=20

14 [10522-A 1 |[HLkHRL SCREW 6.75X24 L=14

15 (10563 1 | EEHRTARIL T v— WASHER

16 |19504 1 | LEhhe SCREW 5/16X28 L=6

17 [13568 1 | b ARM SHAFT

18 |10724 1 | L8R OIL WICK

19 (70007 1 | EEhETASIL ARM SHAFT BUSHING (FRONT)

20 (10725 4 |ZxT)Lk OIL FELT

21 (13387 1 | L&A ARM SHAFT BUSHING (MIDDLE)

22 (17098 1 [lEHHL SCREW M6X1 L=8

23 13074 1 | LEEARTFY T H—X ARM SHAFT BALL BEARING ADAPTER

24 (13361 1 | EERTYTHT— ARM SHAFT BALL BEARING ADAPTER SLEEVE

25 (23637 2 |Rl SCREW 1/4X28 L=15

26 (10567 1 | EERT7YLS ARM SHAFT BALL BEARING

27 (10568 1 |EELIYy BALL BEARING RETAINING RING

28 (10569 1 | ERJLNT—1)— ARM SHAFT CONNECTING BELT PULLEY (UPPER)

29 [10571-G 1 |4l SCREW 6.75X24 L=20

30 [10524-G 1 |4l SCREW 6.75X24 L=6.5

31 [10570 1 [Hal SCREW 6.75X24 L=145

32 [15162-A 1 | KIT—1— MACHINE PULLEY

33 (10576 1 |4l SCREW 15/64X28 L=21

34 (10579 1 |4l SCREW 15/64X28 L=20

35 (19505 1 |F—)—#LABl SCREW 11/32X28 L=11

36 (13749 1 (#4329 R)ILE ARM SHAFT CONNECTING BELT

37 (13407 1 [EAZL SPLIT BUSHING

38 (19415 1 |4l SCREW 1/4X28 L=20

39 (16706 1 |Fuk NUT 1/4X28

40 10574 2 |([F—=y—yrs BELT PULLEY SPRING FLANGE

41 (14052 1 [ RILEH—KDyv— WASHER

42 (17098 1 [lEHHL SCREW M6X1 L=8.0

43 (15038 I =P RUBBER

44 (19417 1EHHl SCREW M6X1 L=6.5




5. R A S
FOOT LIFTING LEVER, PRESSER BAR




5. HZ%

FOOT LIFTING LEVER, PRESSER BAR

No. [SFmmES | EH % DESCRIPTION
PARTS NO.| QTY

1 [13056-A NE FOOT LIFTING LEVER

2 19403 1 (B SCREW 1/4X28

3 [25675-01 1 [K&Y(235mm) CHAIN 235MM

4 125223 1 [#al SCREW 1/4X28 L=29

5 |25675-02 2 |shy CHAIN WITH HOOK

6 |13059 1 [BlEt SPRING

7 117606 1 |[#RAERERL P/BAR REGULATING SCREW

8 [17605 1 [#HzEERL THUMB SCREW 1/2X28

9 17604 1 |[BrRlryk NUT 1/2X28

10 (17608 1 [BABERT)TEY SPRING PIN

11 (17607 1 [B2EITYLH 0N SPRING

12 110540 1 |z E PRESSER BAR

13 /18648 1 |BZBERTYLYG PRESSER BAR SPRING

14 (18479 1 [HzEas PRESSER BAR LIFTING BRACKET

15 (19518 1 [#al SCREW 11/64X40 L=14

16 |10546-A 1 |[RABREETR TENSION RELEASE SLIDE

17 [10547 1 |HZEREETHRIER TENSION RELEASE SPRING

18 (18478 1 [HABEERN PRESSER BAR POSITION GUIDE BRACKET

19 (35999 1 [#al SCREW M6X1 L=6

20 |36729 1 | ERE PRESSER BAR POSITION GUIDE

21 (28043 1[4l SCREW M6X1 L=11

22 (17609 1 [HABETAZL PRESSER BAR BUSHING (LOWER)

23 (28043 1 [t SCREW M6X1 L=11

24 [10548-A 1 [BAEREEERAENHE LIFTING BRACKET GUIDE BLOCK

25 (19408 1[4l SCREW 1/4X28 L=17.5

26 (15111 1 |EFEY PIN

27 (34828 1 KOFEAREVRL SCREW

28 (34717 1 KOFERHAS— BELL CRANK STUD COLLAR

29 (34719 1 KOFEERAKR B/C STUD GUIDE PLATE

30 (34720 2 KOFEERARILE SCREW M6X1 L=12

31 (34718 1 [KOFERNIRE B/C STUD GUIDE BLOCK

32 (30601 2 KOFERAMREIE SCREW M5X0.8 L=10

33 (10659 1 ||z LEFLN— PRESSER BAR LIFTER

34 10660 1 [z EFLA—ErRL HINGE SCREW 4.5X32 L=75

35 (10185 1 [9M8=(1/4) LIFTING PRESSER FOOT (1/4)

36 |10937-01 1 |ZaohH—H—F1/4) FINGER GUARD (1/4)

37 (10749 1[4l SCREW 3.4X36 L=11

38 (10677 1 [T7viv— WASHER




Hh<. Tk
HOOK, HOOK DRIVING SHAFT

46<




h=. T
HOOK, HOOK DRIVING SHAFT

DESCRIPTION

No. (B &S [EE A
PARTS NO. QTY

1 [15041 2 |REV

2 113719 2 |H< )

3 [12105 2 [t

4 113832 2 |[RELHY—RA—TFH—

5 (13712 2 |A—TF—EAER

6 (13714 2 |INAEER

7 18040 2 [t

8 13726 1 |hvxs &)

9 13717 4 |Hal

10 (13037 4 |Tyir—

11 (13715 2 |hexEITILk

12 [13718 2 |ARETEARIL

13 (8097 2 |t

14 (13734 2 |[HDEEE VM)

15 [13735-A 2 |Tyir—

16 (13733 2 |HSEE(K)

17 [17019A 6 [Hal

18 (13746 1 | FEHRTAZIL

19 17098 1 |4l

20 |13362 1 |D®HE

21 (23634 1 |4l

22 (23637 1 |4l

23 |13747 1 [#BLARE>

24 (15076 1 |FEEY

25 |13047 1 |#LAREVRTYY

26 (13748 1 [#LKRE2>EE

27 (20254 1 | TEhs—

28 /13085 2 Al

29 113029 1 | FERERAZIL

30 (17098 1 |4l

31 /13682 1 | TF&h

32 [13424-01 1 |[FRILNT—1)—

33 |10574 1 [F=U—=urs

34 10611 1 [ FRILRT—1)—itE

35 |10612 2 [t

36 (10617 1 [ FRILT—)—INTT

37 (25626 1 [ FRILNT—1)—iNESRE

38 |10620 1 | FTRILNT—)—ZIEY

39 |10616 1 | FRILNT—1—H#&

40 (10613 1 [FRILNT—)—#&EY

41 (10615 1 | TR T——tRIEH

42 110619 1 | FRILNT—=)—RTY 5

43 110614 1 |[evEY

44 |10581 2 |l

45 (13640 1 |h<wxs&E)

46 [13640C 1 |A<xE&EE) -RUHFE

47 |13726C 1 |hvxE &) RlftE

48 (11069 1 [Zz)Lk

BOBBIN

HOOK COMPLETE

SCREW 3.4X36 L=27

BOBBIN CASE OPENER

LEVER FULCRUM WITH STUD
SLIDE BLOCK

ADJUSTING SCREW 9/64X40 L=8
HOOK SADDLE (RIGHT)

SCREW 13/64X32 L=16.5
WASHER

OIL FELT

HOOK SADDLE BUSHING
SCREW 15/64X28 L=5

HOOK BEVEL GEAR

WASHER

HOOK DRIVING BEVEL GEAR
SCREW 1/4X40 L=7.5

HOOK DRIVING SHAFT (FRONT)
SCREW M6X1 L=8

STOP WHEEL

SCREW 1/4X28 L=6

SCREW 1/4X28 L=7.5

LOCK STUD

SPLIT PIN

SPRING

LOCK STUD SOCKET

HOOK DRIVING SHAFT COLLAR
SCREW 13/64X32 L=4.3

HOOK DRIVING SHAFT (REAR)
SCREW M6X1 L=8

HOOK DRIVING SHAFT

ARM SHAFT CONNECTING PULLEY (LOWER)
BELT PULLEY SPRING FLANGE
SAFETY CLUTCH COLLAR
SCREW 1/4X32 L=10.5

STOP PLATE

RATCHET CONNECTION LINK
SPLIT PIN

STOP PLATE

LEVER HINGE STUD

SPRING PLATE

SPRING

HINGE PIN

SCREW 7/32X32 L=7

HOOK SADDLE (LEFT)

HOOK SADDLE (LEFT) WITH SCREWS
HOOK SADDLE (RIGHT) WITH SCREWS
OIL FELT




EY L&, EYE
FEED BASE, FEED ROCK SHAFT




®Y L E. &Y
FEED BASE, FEED ROCK SHAFT

No. [SFmmES | EH % DESCRIPTION
PARTS NO.| QTY

1 [17061 1 [L/A—E Rl FEED REVERSE LEVER SHAFT

2 (13730 1 |EYFER STITCH LENGTH DIAL

3 |7041 4 |l SCREW 1/8X44 L=7

4 (13417 1 |[ZEYFRE N1 FEED ADJUSTING PIPE

5 |13416 1 [EYHRESHO—L vk KNURLING TOOL

6 |18027 1 [FEYRAEL/N— REVERSE FEED LEVER

7 18028 2 |ht SCREW M5X0.8 L=5

8 (8157 1 L=z TYosy SPRING

9 (8158 1 {Lis—FR—n BALL

10 [13727¢C 1 [FEYovk ) FEED ROD COMPLETE

11 /13402 1 [EYAHL FEED ECCENTRIC

12 (13410 1 [#Eyayvkys FEED ROD DRIVING SLIDE BLOCK

13 (13728 1 [FEYoyk FEED ROD

14 (13411 1 [EYoyr=ER FEED ROD GUIDE BLOCK

15 (13413 1 [EYOovrRERL—IL FEED REGULATOR

16 (19508 2 |l SCREW 1/4X40 L=55

17 [10722 1 [Zz)Lk OIL FELT

18 (10723 1 |[ZzLMBEZ HOLD-DOWN SPRING

19 (11069 1 [Zz)Lk OIL FELT

20 (13412 2 |Zz)Lk OIL FELT

21 (8044 2 |Rt SCREW 1/8X44 L=6

22 (27177 1 |4l SCREW M5X0.8 L=16

23 (10806 1 [Ny oLnn—7Yo 5 FEED REVERSE LEVER SPRING

24 (13419 1 |LIN—=RTFTY 5 SPRING HOOK

25 (15076 1 |BIEY SPLIT PIN

26 (13395 1 [EYEH=DFE FEED ROCK BELL CRANK

27 (13078 1 [#al SCREW 7/32X32 L=13

28 (13396 1 | KERL SCREW M8X1.25

29 (13397 1 | KERLFVE NUT M8X1.25

30 (10726 1 | KEHURAS OIL WICK

31 [13721C 1 |EYETEERNGE) FEED BASE GUIDE COMPLETE

32 |13722 1 [&EYVxXE FEED BASE

33 (13721 1 [EYEEE FEED BASE GUIDE

34 (13723 1 [EYEEITRYIR FEED BASE ADJUSTING PLATE

35 10650 2 |ht SCREW 3.4X36 L=6

36 (13653 1 [EYsE(1/4) FEED DOG (1/4)

37 10561 1 |4l SCREW 11/64X32 L=6.5

38 (13751 1 |[FEYERby/—1)5 STOPPER RING

39 (100724 1 [#al SCREW 11/64X40 L=6

40 (13136 1 [Zz)Lk OIL FELT

41 (13725 1 [EYETHL FEED LIFTING CAM

42 [13031 1 |4l SCREW 13/64X32 L=4.7

43 (13085 1 [#al SCREW 13/64X32 L=4.3

44 (13742 1 [EYEEERARLE GUIDE ROLLER

45 [13741 1 |REEY GUIDE ROLLER PIN

46 (13743 1 |4l SCREW 9/64X40 L=5

47 (13739 1 |REECUZE GUIDE ROLLER PIN BRACKET

48 (13740 2 Al SCREW 9/64X40 L=7

49 (13724 1 [EYEEERAEY HINGE PIN

50 (0148-H 1 [ZzILk OIL FELT

51 [13736-A 1 [EYEh FEED ROCK SHAFT

52 (13365 1 [#al SCREW M4X0.7 L=9

53 (13029 1 [EVEARIL FEED ROCK SHAFT BUSHING

54 (17098 1 |4l SCREW M6X1 L=8

55 (20254 1 |(EYEhhS— FEED ROCK SHAFT COLLAR

56 (13033 1 [#al SCREW 13/64X32 L=5

57 13080 1 [ZzLk OIL FELT

58 (13683 1 [FEYEhEHZ FEED SHAFT SUPPORT

59 138136 1 [Hal SCREW M4X0.7 L=4

60 |13739C 1 |RAEEVZEGE) GUIDE ROLLER PIN BRACKET COMPLETE

10




LA
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT

"




s B 1aw

NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT

No. [SFmmES | EH % DESCRIPTION
PARTS NO.| QTY
1 [10772C 1 | EE#oyR ($8) LIFTING ECCENTRIC CONNECTION COMPLETE
2 10772 1 | EE#OYR LIFTING ECCENTRIC CONNECTION
3 10773 1 |[=—FiR7yYLy NEEDLE BEARING
4 117100 1 [z ETHLA LIFTING ECCENTRIC
5 (10566 2 |Rl SCREW 1/4X32 L=55
6 (11879 1 |z FTHLHS— LIFTING ECCENTRIC COLLAR
7 10573 2 |ht SCREW 7/32X32 L=11
8 19419 1 | EThLESEESE LIFTING ECCENTRIC CONNECTING CRANK
9 (19420 1 |4l SCREW 1/4X28 L=16
10 (10775 1 | bE#HOVYRERL SCREW 7/32X32 L=22
11 /10703 1 [T7viv— WASHER
12 [10774 1 | b@E#gEOvR/S4F LIFTING ECCENTRIC CONNECTION COLLAR
13 /10776 1 | EBEEHEOyREF vk WING NUT
14 (19425 1 |1EEh LIFTING ROCK SHAFT
15 (10514 2 |tEEARIL LIFTING ROCK SHAFT BUSHING
16 (16709 1 [#EEE Rl SCREW 1/4X28 L=9.5
17 |19516 1 |fEEE vk NUT 1/4X28
18 /10728 1 A OIL WICK
19 [10558C 1 KOFEwvk LIFTING BELL CRANK COMPLETE
20 |10557 1 [KOFEH(K) LIFTING BELL CRANK LINK
21 (10558 1 Koz LIFTING BELL CRANK
22 (10556 1 [KOFEEH M) VIBRATING PRESSER BAR CONNECTING LINK
23 |18480 1 [#al SCREW 11/64X40 L=8
24 115118 1 | IRNIEDHAE VIBRATING PRESSER BAR SLIDE BLOCK
25 17610 1 |hEZE VIBRATING PRESSER BAR
26 [10285C 1 [BEZALH) (1/74) VIBRATING PRESSER FOOT WITH SCREW (1/4)
27 (10662 1 [#al SCREW 5/32X40 L=6.5
28 [10553-A 1 [RBEZRT)T VIBRATING PRESSER BAR EXTENSION
29 10554 =5 vl D2y VIBRATING PRESSER BAR EXTENSION SPRING
30 (15060 1 [#L+l SCREW 5/16X24 L=16
31 [15547C-A 1 |#ELE G NEEDLE BAR ROCK FRAME COMPLETE
32 [15547-A 1 |#tELE NEEDLE BAR ROCK FRAME
33 (10955 1 |&H#E NEEDLE BAR
34 /11875 1 |§HELTEEY PIN
35 (10525 1 [#al SCREW 6.75X24 L=9
36 (10726 L B OIL WICK
37 (10904 1 |&tEfaE NEEDLE BAR CONNECTING STUD
38 (10532 1 |4l SCREW 5/32X40 L=9
39 (10726 1 [dEs OIL WICK
40 (15031 1 [ OIL WICK
41 (15117 1 [IERNIEDHIR SLIDE BLOCK PLATE
42 (8100 2 |Rl SCREW 9/64X40 L=6.5
43 |10560 1 45— NEEDLE BAR ROCK FRAME POSITION BRACKET
44 (10561 1 [#al SCREW 11/64X32 L=6.5
45 [11876C 1 | EZYEE RLAEEM) SLIDE BLOCK COMPLETE
46 (11877 1 | EREYEAZE SLIDE BLOCK
47 (11876 1 | EEYEEVRL SLIDE BLOCK STUD
48 (10581 1 [#al SCREW 7/32X32 L=7
49 (10578 1 |EEYE NEEDLE BAR ROCK FRAME ROCK SHAFT
50 (13737 1 | & ROCK SHAFT CRANK
51 119408 1 [#al SCREW 1/4X28 L=175
52 (13731 1 [E&ERyR ROCK SHAFT CRANK CONNECTION
53 (13363 1 [/hE&RAL SCREW 1/4X28 L=12
54 (16706 1 [/MEERAQLCF vk NUT 1/4X28
55 110728 1 [dEs OIL WICK
56 |N0122 2 | DPX17 #22 NEEDLE DPX17 #22
57 |25670-04 1 |&¥kEA LA (1/4) NEEDLE CLAMP WITH SCREW (1/4)
58 |B140553 2 |ht SCREW 1/8X40 L=45

12




RERF
THREAD TENSION

\/

\

\

\
AN

Yoy
!




#HAT
THREAD TENSION

No. [SFmmES | EH % DESCRIPTION
PARTS NO.| QTY

1 [40431 1 |FAF#R TENSION BRACKET

4 (30011 1 |E—RAFEA TENSION STUD (FIRST, A)

5 (31012 1 |E—ifF#H(B) TENSION STUD (FIRST, B)

6 (10652 2 |E—RFEFVE TENSION STUD (FIRST) NUT

7 120224 4 |E—HFM TENSION DISC (FIRST)

8 [20226-01 2 |i@BERT)Y TENSION SPRING

9 |20225 2 |E—f#HAFO—Lvk TENSION THUMB NUT (FIRST)

10 |B14544¢ 4 |&RIFEFM TENSION DISC

11 |B15980¢ 2 |RAFmMEZR TENSION DISC PRESSER

12 |BS0749( 2 |i@BERT)Y TENSION SPRING

13 28206 2 |A—LykRbysR— REGULATING THUMB NUT WASHER

14 |B14956¢€ 2 |A—LykFuk REGULATING THUMB NUT

15 (40451 1 |RAF&E TENSION STUD

16 /10793 1 |[R2HEEREY (1) TENSION RELEASING PIN (SHORT)

17 |40452-01 1 [R2HEREY ( ) TENSION RELEASING PIN (LONG)

18 140434 1 |56 iR TENSION RELEASING PLATE

19 (19422 2 | %RPBD RERL HINGE SCREW  9/64X40

20 (40463 1 |&BIRTYY H#h THREAD CONTROLLER STUD

21 (10689 1 |RBIRT)S THREAD CONTROLLER SPRING

22 (16411 1 [R3IRTYS (I THREAD CONTROLLER SPRING (FRONT)

23 10694 2 |ZZEm THREAD CONTROLLER DISC

24 (40462 1 |[ZEmMiHHRE SCREW 3/32X56 L=13.2

25 (16413 1 [ZEM7vyiv—< K) WASHER (LARGE)

26 16414 1 [ZEMTyiv—< ) WASHER (SMALL)

27 (16419 1 |[RTVTHhI— THREAD CONTROLLER SPRING (FRONT) COVER

28 18103 1 |RFYG hi— 1kHHRl SCREW 11/64X40 L=35

29 (16418 1 (RTUVY SRAEHT— THREAD CONTROLLER STUD COLLAR

30 |19534 1 [B—LybkFvk THUMB NUT  7/32X32

31 (8103 2 | AT FEHS— 1EHHL |SCREW  11/64X40 =35

32 [40452C 1 [FAFHR(C #8) TENSION BRACKET COMP.

33 (10720 1 |[R2HEY THREAD RELEASE PLATE ROD

34 (15007 1 [#al SCREW 9/64X40 L=10

35 (4221 1 SRz OIL WICK RETAINER

36 (10690 1 |[RTYT = THREAD CONTROLLER SPRING STOP

37 (8100 1 [#al SCREW 9/64X40 L=6.5

38 (34042-TA 1 |REAFARE THREAD GUIDE

39 (11142 1 [Ty — WASHER

40 (10545 1[4l SCREW 11/64X32 L=14.0

41 111006 2 | EfRARE ARM TOP COVER THREAD GUIDE

42 [13076-02 2 |Fuk NUT 7/32X32

43 (10682 1 |EHR#E(LE) THREAD GUIDE (UPPER)

44 |19510 2 Al SCREW 9/64X40 L=6.5

45 [10759-A 1 |ERECF) THREAD GUIDE (LOWER)

46 (10760 1 [E&RE7ILE OIL FELT

14




BRLIFER
KNEE LIFTER MECANISM

(o]

23 <




BRLE TR
KNEELIFTER MECANISM

No. [SFmmES | EH % DESCRIPTION
PARTS NO.| QTY

1 [48002 1 [R—=X MACHINE BASE

2 148007 1 |BRLE(FEH KNEE LIFTER ROCK SHAFT

3 140975 1 |BREFE#AS— KNEE LIFTER ROCK SHAFT COLLAR

4 (17098 1 |[BREFE#AS—IE SCREW M6X1 L=8

5 (48016 2 |BREIFE3E KNEE LIFTER ROCK SHAFT HUB

6 27181 2 |[BRETFEBFLESHRL SCREW M8X1.25 L=20

7 127180 2 [BREIFHEEIEDHRL SCREW M8X1.25 L=16

8 [36425-A 1 |BREHFT3 K/L/R/SHAFT LIFTING ARM

9 (37313 1 |[BEFTaLsd SCREW SM5/16X18 L=16

10 (1773 2 |BREITTOsRERL SCREW SM15/64X28 L=30

11 /101520 2 |[BREFTFaREERCTVE NUT SM15/64X28

12 134800 1 |BREFRTYS SPRING

13 28068 1 |RTYT R yss—1k SCREW M5X0.8 L=20

14 140971 1 |BREFE KNEE LIFTER ROCK ARM

15 (31021 1 [BREFEfERL SCREW M6X1 L=16

16 (34802 1 |BEE(FEhE G REETAINING RING

17 |36428 1 [IEOEHTYv— WASHER T=0.3

18 (6384 1 |Zv78NTEAl HINGE SCREW

19 [25675-01 1 [<&Y (235mm) CHAIN (235MM)

20 [25675-02 1 [shy WITH FOOK

21 (48009 1 |BREFE (A) KNEE LIFTER ROCK SHAFT(A)

22 [24098C 1 |BREFHEE GE KNEE LIFTER ROCK LEVER COMPLETE

23 |48009C 1 |BRETEyk GEA) KNEE LIFTER KNEE PLATE COMPLETE

24 (40977 1 [Zvo#MTHl SCREW

16




NILMH—F
BELT GUARD

17




NILM—F

BELT GUARD
No. [SFmmES | EH % DESCRIPTION
PARTS NO.| QTY
1 [48020 1 [NILbAH—F(3HHHE) BELT GUARD COMPLETE
2 |48020-01 1 [RILFH—FKA BELT GUARD A
3 |48020-02 1 [RILFH—FKB BELT GUARD B
4 128138 4 |NJLMH—FARIKLE SCREW M6X1 L=10
5 (10599 4 |RJMH—FERAKLETYv¥—  |WASHER
6 |37288 1 [RILFH—KIE SCREW M4X0.7 L=5
7 |13760-02 1 [ NILFHT—F (%) BELT GUARD (REAR)
8 (15081 2 |IRNJLMH—R(E)ARRL WOOD SCREW
9 (11142 2 |IRILMH—REE)T v r— WASHER
10 (11830 1 |vy<zhl THUMB SCREW
11 [13760-03 1 [ RV —FHEBIR BELT GUARD REAR COVER
12 130046 2 |#@#BIRAE SCREW M4X0.7 L=4
13 (30046 2 |##BhRIE UNET—T L) SCREW M4X0.7 L=4 (FOR SMALL TABLE)
14 117529 1 |BHBEXAE HEMR) SYNCHRONIZER SUPPORT ROD FOR
MACHINE WITH BELT GUARD (ACCESSORIES)
15 137102 2 |BRHEBRZAETVN (TEMR) NUT M6X1 (ACCESSORIES)

18




/&
ACCESSORIES

24 25 26

19




/&

ACCESSORIES

No. [SFmmES | EH % DESCRIPTION
PARTS NO.| QTY

1 [25649C 1 |KSA4/\—454%0 SCREW DRIVER COMPLETE

6 |8124 1 |[E=—ILA/R—(K) MACHINE COVER (LARGE)

7 |8132-A 1 |ERGE ACCESSORIES PACK

8 8125 1 |ihZEL OILER

9 (11193 1 | OIL

10 [NO122 6 |& DPX17 #22 NEEDLE DPX17 #22

11 |15041 12 [fRE> BOBBIN

12 (15101 1 |[RESEVE BOBBIN WINDER COMPLETE

13 (17037 1 [ih= OIL PAN

14 (48002 1 [R—=% MACHINE BASE

15 (13436 1 [ BED HINGE

16 (13440 8 |EFEiEHAL SCREW M6X1.0 L=12

17 [13006 1|8 BED CLAMP

18 /19403 1 |BilEHHRL SCREW 1/4X28 L=5.4

19 [13388-A 1 [4gAR)LE SCREW M6X1.0 L=20

20 (13008 1 7y — WASHER

21 (13096 4 |m/phal SCREW 5/16X18 L=75

22 [13096-N 4 |k NUT 5/16X18

23 [13096-W 4 |Tyir— WASHER

24 (10747 1 |[RALVF 1/16 HEXAGONAL WRENCH 1/16

25 (19457 1 |RALVF 25mm HEXAGONAL WRENCH 2.5MM

26 (19458 1 [RALYTF 3mm HEXAGONAL WRENCH 3MM

27 (19459 1 |RALUF 4mm HEXAGONAL WRENCH 4MM

28 (1871 1 |[RALYUF 6mm HEXAGONAL WRENCH 6MM

29 (19462 1 [ AARLUF 10X11 DOUBLE HEAD WRENCH 10X11

30 (4202 1 |R/84 9x8 SPANNER 9X8

31 [25675-01 1 [<&Y (235) CHAIN 235MM

32 (25675 2 |shy CHAIN WITH HOOK

33 |48009C 1 |BRETEYrGEA) KNEE LIFTER ASSY

34 (17529 1 |BRHBRZAE SYNCHRONIZER SUPPORT ROD

35 (37102 2 |BmHEHBRZAETVH NUT M6X1

36 (10947 1 |RITHEYE THREAD UNWINDER COMPLETE

37 (11196 1 |[Evtyk TWEEZERS

20




1S0D VHLX3 LV NOILdO / REXFI%E&f *

18981 08981 6191 8191 Go9E ! 7991 Izl 20
L1981 91981 GLoE! VI9El €991 7991 6 8/%
66981 86981 16981 96951 G698 V6981 61 91,5
€191 21981 11081 0L9¢1 19951 099¢ 1 79 v/
69961 899¢ 1991 99951 65981 859/ 7t 8/l
ww C_OC_
TENE? INOY4/ T8 ENE INOY4/TE THoN/ & IEERVE 37IS 35NVD
(LHOI) F1V1d 3AIND/ () MEH=Z (1L437) 31Vv1d 3AIND/ () MEY=Z 31V1d 3ANS/ W= 2043
¥0-18601 68101 068201 80-0L95Z 15981 9598 | Izl 20
20-18601 78101 018201 90-01952 GGoE ! GoE ! 56 8/%
20-18601 98101 098201 G0-01952 68961 889¢ 61 91/S
10-12601 S8l0l 058201 ¥0-01952 €500 ! 75981 79 v/l
10-L£601 Z8l01 028201 10-0L95Z 1Gog ] 05981 7t 8/l
™)
[
® ww youl
1004 MIU0S ALIM 1004 | M3uos HIM
QUVNO HIONI | 965y g ONILAM [43SSTdd DNLLVEEIA|  dWY1D F1a33N 900 d334 31v1d 1VOuHL 47IS 39NvD
d—H—Hg~rC E1:13Y (BPaeh) ¥ difch (BIOek) $is B (E Wiz 204Z

S1yvd 35NVD
TilRG—&

21












SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.cojp./

A a—3L oK%
T273-0018 FEEMtET K ET2-13-6
TEL: 047-420-3561, IPFE:E : 050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.co.jp
(BEREX)
Parts No. PB67700 (1118)
Rev. 1



